
Date: Prepared by: 

October 2023 NamWater, Private Bag 13389, Windhoek, Namibia 

 Contact Person: F Aupokolo 

 Tel: +264-6171 2095 

 Email: AupokoloF@namwater.com.na 

ENVIRONMENTAL MANAGEMENT PLAN 

 

FOR  

 

VON BACH WATER SUPPLY SCHEME 



  i 
 

 

Table of Contents 

LIST OF ABBREVIATIONS ................................................................................................... III 

1. PURPOSE OF THE EMP ................................................................................................ 4 

2. INTRODUCTION ............................................................................................................. 5 

3. EXISTING VON BACH WATER SUPPLY INFRASTRUCTURE ...................................... 6 
[...]
5.1 The Constitution of the Republic of Namibia ....................................................... 20 

5.2 Environmental Assessment Policy (1995) .......................................................... 20 

5.3 Environmental Management Act (No 7 of 2007) (EMA) ...................................... 20 

5.4 EIA Regulations Government Notice No. 30, promulgated on 6 February 2012 . 21 

5.5 Water Act 54 of 1956 and Water Resources Management Act 11 of 2013 ......... 21 

6. RESPONSIBLE PARTIES ............................................................................................. 22 

7. ENVIRONMENTAL MANAGEMENT PLAN ................................................................... 24 



  ii 
 

8. MANAGEMENT ACTIONS ............................................................................................ 25 

8.1 Operation and Maintenance phase of the Von BachWater Supply Scheme ....... 25 

8.1.1 Introduction ........................................................................................................ 25 

8.1.2 Maintenance Procedures .................................................................................... 25 

9. SITE CLOSURE AND REHABILITATION ...................................................................... 39 

10. NAMWATER ENVIRONMENTAL CODE OF CONDUCT .............................................. 40 

11. REFERENCES .............................................................................................................. 45 

GRIEVANCE PROCEDURE ................................................................................................. 46 

GRIEVANCE REGISTRATION ............................................................................................. 47 

 

  



  iii 
 

LIST OF ABBREVIATIONS 

AIDS  Acquired Immune Deficiency Syndrome 

CoC  Code of Conduct 

DEA  Directorate of Environmental Affairs 

EMA  Environmental Management Act 

EMP  Environmental Management Plan 

HIV  Human Immunodeficiency Virus 

I&AP  Interested and Affected Parties 

MEFT  Ministry of Environment, Forestry and Tourism 

NEM  NamWater Environmental Manager 

MSDS  Material Safety Data Sheet 

NWQG  Namibian Water Quality Guidelines 

NWQS  Namibian Water Quality Standards 

STI’s  Sexually Transmitted Infections 

WTW  Water Treatment Works 

 



  4 
 

1. PURPOSE OF THE EMP 

This Environmental Management Plan (EMP) has been compiled for the management of 

potential environmental impacts during the operation, and decommissioning phases of the 

proposed Von Bach Water Supply Scheme. Best practice is proposed for the generic issues 

of construction management and supervision as well as the on-going management and 

operation of the pipeline.  

In terms of the Environmental Assessment Policy of 1994 and the Environmental Management 

Act (Act No 7 of 2007) (EMA), the activities required for the construction of the proposed project 

requires authorization from the Directorate of Environmental Affairs at the Ministry of 

Environmental, Forestry and Tourism (MEFT: DEA). 

An Environmental Clearance Certificate (ECC) was originally issued in 2020 and this EMP 

serves as an application for the renewal of the ECC.  



  5 
 

2. INTRODUCTION 

The Von Bach - Windhoek Scheme is located in the Khomas region.  This scheme forms the 
main supply to Windhoek and various consumers on the different pipeline routes.  
 
The Von Bach Dam is one of the three Central Area dams and located some 70 km north of 
Windhoek and 10km southeast of Okahandja.  The Von Bach dam is the main storage dam for 
water supply to Windhoek. It further acts as the water source for the town of Okahandja, the 
group of consumers along the water supply route to the Hosea Kutako International Airport and 
the tourist facilities at Gross Barmen. 
 

Figure 1 Von Bach Location map 

  



  6 
 

3. EXISTING VON BACH WATER SUPPLY INFRASTRUCTURE 

3.1 Water Source 

2.1.1. Von Bach-Windhoek Scheme 

The Von Bach Dam is located in the upper reaches of the Swakop River, with a catchment 

area of roughly 2 920 km2.  The Von Bach Dam’s capacity of 48.6 Mm³ is comparable to that 

of the Omatako Dam, but the dam’s water surface area is much smaller. 

 

Therefore, the Von Bach Dam, serving as a collecting reservoir for water supplied from the 

ENWC and the Omatako and Swakoppoort Dams, is the main supplier of water to Windhoek, 

Okahandja and other supply points in the surrounding area. 

 

2.1.2. Windhoek Airport Scheme 

The Von Bach dam is the main water source supplying the Windhoek airport, Otjihase mine 

and various other consumers.  The Von Bach Dam is discussed in detail in Chapter 19.  

 

The Seeis boreholes acts as supplementary supply to the main supply from Booster station 2. 

The Seeis scheme consists of seven production boreholes (WW 21808, WW 22014, WW 

21222, WW 21869, WW 33556, WW 33558 and WW 811260). Boreholes WW 22014 and WW 

21222 are currently out of operation. The boreholes are between 9 m and 50 m deep. The 

boreholes yield between 1.5 m³/h and 4 m³/h. 

 

2.1.3. Von Bach- Okahandja 

The Von Bach dam is the main water source for both schemes. The domestic water supply to 

both schemes is treated at the Von Bach Purification Plant. 

 

2.1.4. Von Bach – Gross Barmen  

2.1.4.1. Von Bach – Gross Barmen Scheme 
This scheme is supplied with treated water from the Von Bach Purification Plant. 

 

2.1.4.2. Gross Barmen – Rüdenau Nord scheme 
The scheme is supplied from the Gross Barmen scheme. 

 

The schematic layouts of the existing infrastructure are indicated in Figure 2-7 below. 

 

3.2 Water Quality and Disinfection 

2.2.1 Von Bach  

The water at Okahitwa meets the Group B limits for conductivity and total dissolved salts, as 

well as for all inorganic determinants. 

 

Chlorine dosing is at the Okahitwa reservoir is currently done by means of a floating chlorine 

dispenser, which uses chlorine tablets, placed in the elevated reservoir. 

 

2.2.2 Windhoek Airport Scheme 

Chlorination is done with Cl2 gas installations at Booster 2, Otjihase reservoirs and Windhoek 

airport ground level reservoir. The chlorination systems are reported to be in good working 

condition and should be maintained properly at recommended intervals. 

 

2.2.3 Von Bach – Gross Barmen  



  7 
 

Additional chlorination of the Rüdenau Nord supply is done at the Gross Barmen pump house.  

The chlorination is undertaken by means of injecting a concentrated Sodium Hypochlorite 

solution into the pump line at a position downstream of the base pumps.  

 

A single Grundfos/Alldos diaphragm type dosing pump, BMI 1.0-10 B, is installed with a 

maximum capacity of 1.0 L/h at 10 Bar pressure. The dosing pump is equipped with an 

adjustable dial to vary the dosing rate. The Sodium Hypochlorite solution is fed to the dosing 

pump from a 500L GRP make-up tank, which is also housed inside the pump house. 

 

3.3 Pipe Work  

2.3.1 Von Bach – Windhoek Scheme 

The 40 km long Von Bach – Ombinda Pipeline is located alongside the C42 road, runs in a 

north easterly direction from Von Bach to Ombinda and consists of 200 mm diameter CID AC 

pipes. This pipeline commences at a connection manhole located on the outlet of the 2 000 

m3 concrete ground level reservoir at NamWater’s premises in Von Bach (refer to Figure 10.6), 

where the pipeline tees off the reservoir outlet which leads to the booster pump station at Von 

Bach. The pipeline is therefore fed by water from the Von Bach Reservoir under gravity. 

 

The first 17 km of the pipeline (from chainage 0.0 km at Von Bach) consist of Class 12 (60 m) 

pipes, the next 9.0 km of Class 18 (90 m) pipes, and the last 14.0 km to Ombinda (at chainage 

40 km from Von Bach) of Class 24 (120 m) pipes. The increasing pressure rating of the pipes 

used, in the direction of Ombinda, makes sense if it is remembered that the pipeline was 

designed for supply in the opposite direction, from Goblenz to Von Bach, with a reservoir and 

booster pump station at Ombinda, in which case, with the off-takes along the length of the 

pipeline, the pressure in the pipeline was expected to reduce from Ombinda (at the booster 

pump station) in the direction of Von Bach. 

 

 



  8 
 

 

Figure 1: Schematic of the Von Bach Water Treatment Plant Process 

 

The current process at the Von Bach Water Treatment Plant is summarised below:  
 Powder Activated Carbon dosage as and when required in the raw water pipeline at the 

abstraction tower 

 Coagulant and potassium permanganate dosing at hydraulic jump near outlet of the plug 

flow reactor  

 Distribution box to three parallel treatment streams   

 Flocculation canals before clarification (northern settlers and southern settlers)  

 Intermediate chlorination before the sand filters which may change to intermittent 

chlorination   

 Rapid sand filtration 

 Clear water wells  

 Stabilisation with NaOH  

 Chlorination  

The flow capacity of the pipeline between the Von Bach dam and the VBWTP was determined. 

The maximum flow was only 3 750 m³/hour. The pressure drop between the water meter and 

the inlet works is approximately 7 metres more than the calculated drop. The cause of the 

restricted flow was not determined. During testing in 2008 with a relatively low raw water intake 

of 2 557 m³/hour, the outlet mixing weir of the plug flow reactor was almost submerged which 

contributes to inadequate flash mixing. A temporary weir at the outlet of the plug flow reactor 

Von Bach Water Treatment Plant Flow Schematic

Clear Water 

Well North

Clear Water 

Well Central

Clear Water 

Well South

Plug Flow
Reactor

2 x Clariflocculators
(1500 m3/h)

2 x Northern
Settlers

(1500 m3/h)

2 x Southern
Settlers

(1750 m3/h)

2 x Central
Settlers

(1750 m3/h)

8 x Northern
Sand Filters

14 x Southern
Sand Filters

Distribution
Box

Lime, Coagulant,

Aeration

Pre-

Chlorination

In
te

rm
e
d
ia

te

C
h
lo

ri
n
a
tio

n

F
in

a
l

C
h
lo

ri
n
a
tio

n

Dam

PAC

Coagulant 

& KMn03 

 



  9 
 

was installed in 2008 to improve flash mixing of coagulant. Testing at full flow may reveal 

hydraulic restrictions.  

 

The blower at the inlet works is not in operation. The blower can perhaps be downsized 

depending on the final aeration system selected. It was not possible to inspect the diffusers, 

but as result of the lime dosing upstream of the diffusers, it is expected that all the diffusers will 

be covered and blocked with a calcium carbonate precipitate as indicated in the report by 

Shand (2003).  In view of the operational problems encountered with the clogging of the small 

orifices in the diffuser domes, it may be a more sustainable solution to rather install a splash 

aerator near the start of the plug flow reactor, if there is sufficient head available.  

 

The flow control to each settler is cumbersome and the flow rates are almost impossible to 

control.  With the unreliable flow meters (5 of the 7 flow meters were not in operation) it was 

almost impossible to control the flow to each settler.  It is doubtful whether correct flow 

distribution can be achieved, even if the water meters are repaired or replaced, because the 

lime deposits in the feed lines to the settler made it almost impossible to adjust the butterfly 

flow control valves accurately. 

 

2.3.2 Von Bach PP to Windhoek Pipeline (Clear Water Pipeline) 

The clear water transfer system from the Von Bach PP to Windhoek comprises of a dual 

pipeline: a DN 1 100 pre-stressed concrete line, built in the late 1970’s, and a DN 600 spiral 

welded, bitumen coated steel pipeline, constructed in the late 1960’s, with a total length of 

60 097 m.  Both pipelines are generally operated in parallel. 

 

2.3.3 Von Bach - Okahandja Scheme  

The pipeline from the Okahandja Base Pump Station at the Von Bach treatment works to the 

7 000 m³ Okahandja East reservoir is approximately 3 700 m long.  The first 3 km of the 

Okahandja east pipeline is a 300 mm diam. AC class 24 CID pipe and the last 700 m is a 300 

mm diam. AC class 18 CID pipe, all with triplex joints.  A mixture of double and small orifice air 

release valves are installed on the line.  The scour valves are 100 mm diameter and there are 

6 isolating valves at 4 locations on the pipeline.  This pipeline is known as the Okahandja east 

pipeline. 

 

There is a separate 150 mm diam. AC pipe, known as the Okahandja West pipeline, which is 

running parallel to the Okahandja East pipeline for a distance of 2.2 km from the Okahandja 

Base Pump Station.  At this point the Okahandja west pipeline was blocked off and a 

connection was made to the Okahandja East pipeline.  The remainder of the Okahandja west 

pipeline has been abandoned due the amount of pipe breaks and depth of the pipeline in the  

river bed. 

 

The design capacity of the 300 mm dia. pipeline is 340 m³/h at 1.34 m/s. 

 

2.3.4 Von Bach Resort Scheme 

The pipeline to the Von Bach Resort tees off from the Okahandja East pipeline at a position 

400 m from the pump station.   The branch pipeline to the 500 m³ reservoir at the Von Bach 

resort is approximately 2 600 m long and is constructed from 150 mm diam. steel.   For the last 

400 m, there are two lines running next to each other.  The one is the NamWater supply line 

and the other one is the supply to the Resort from the reservoir. 

 



 10 
 

The design capacity of the 150 mm dia pipeline is 55 m³/h at 1 m/s. 

 

2.3.5 Von Bach – Gross Barmen  

2.3.5.1. Von Bach – Gross Barmen Scheme 
From the available data the 14.6 km long pipeline from the base pump station at the Von Bach 

purification works to the pressure break reservoir is constructed from 250 mm diam. AC pipes 

of unknown pressure rating for the first 1.4 km, 110 mm diam. uPVC class 6 pipes for the next 

11.2 km and 110 mm diam. uPVC class 9 for the last 2 km.  Air release valves are mostly 50 

mm diam. small orifice air release valves at regular intervals and the scour valves are 100 mm 

diam. The estimated capacity of the 250 mm diam. AC /110 mm diam. uPVC pipelines is 

11.7m³/h at velocities of 0.07 m/s and 0.4 m/s respectively. 

 

No as-built data could be obtained to confirm the type and size of the short pipeline from the 

base pump station to the clear water balancing reservoir at the Von Bach purification. 

 

From the pressure break reservoir the pipeline is a 110 mm diam. uPVC class 9 for 3.7 km, 

with the remaining 6.5 km being a 110 mm diam. class 12 uPVC pipeline.  The estimated 

capacity of the 110 mm diam. uPVC pipeline is 21.4 m³/h at 0.76 m/s. The outlet is connected 

to the elevated storage tank at Gross Barmen. 

 

2.3.5.2. Gross Barmen – Rüdenau Nord scheme 
The pipeline from the Gross Barmen pump house to the booster pump station is a 63 mm diam. 

HDPE Class 16 pipeline.  The 8.9 km long pipeline starts at Gross Barmen and is routed in a 

north westerly direction through the Resort premises towards the two elevated water tanks at 

the booster pump station on the farm Rüdenau Nord.  A non-return valve is located at the tee 

junction to Erikapos and is used to prevent water flowing back into the pump line. 

 

From the booster pump station water is pumped over a distance of 7.1 km to four elevated 

water tanks via a 50 mm diam. HDPE Class 12 pipeline.  From these water tanks water is 

gravity fed to Flikkepos, Paradyspos and Okamumbonde. 

The rural water distribution network at Rüdenau Nord consists of the following branch lines: 
 To Erikapos: 70 m long, 32 mm diam. HDPE pipeline, tee-ing off from the pump line at a 

position 5.6 km from Gross Barmen.  Water is stored at the water point in an elevated 

water tank and the water meter is located at the tee junction. 

 To Flikkepos: 1.2 km long, 40 mm diam. HDPE pipeline supplying water to an elevated 

water tank. The water meter is located at the four elevated water tanks. 

 To Paradyspos and Okamumbonde: a 40 mm diam. HDPE pipeline is used to convey 